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Reference level measurement

Test Result
TestMode Antenna Freq(MHz) Max.Point[MHz] Result{dBm/100KHz]
Antl 2412 2413.00 9.07
Ant2 2412 2413.00 9.11
Antl 2437 2438.00 9.12
11B-CDD
Ant2 2437 2437.99 9.19
Antl 2462 2461.49 8.71
Ant2 2462 2461.49 9.07
Antl 2412 241951 6.69
Ant2 2412 2417.00 6.83
Antl 2437 2444 .48 6.91
11G-CDD
Ant2 2437 244451 6.63
Antl 2462 2469.51 6.74
Ant2 2462 245451 7.08
Antl 2412 2419.50 6.74
Ant2 2412 2419.48 6.60
Antl 2437 2439.51 5.93
11BE20MIMO
Ant2 2437 2444 .48 7.27
Antl 2462 2459.49 6.00
Ant2 2462 2455.76 5.82
Antl 2422 2439.48 3.22
Ant2 2422 2417.03 3.85
Antl 2437 2449.48 3.20
11BE40MIMO
Ant2 2437 2452.03 3.48
Antl 2452 2444.46 3.30
Ant2 2452 2446.99 4.36
Sporton International Inc. (Kunshan) Page Number : A2-40 of A99

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZ133G



samranas. FCC RF Test Report Report No. : FR291702C

Test Graphs

11B-CDD_Antl_2412
Spectrum @

Ref Level 30.00 dem Offset 12.95 d8 & RBW 100 kHz

lo Att 30de  SWT 1.1ms @ VBW 300 kHz Mode Sweep
[@ 1Pk View
m1[1] 9.07 dBm)|
2.4130000 GHz
20 dBm
10 deém

s a TN /VJR i bk

-50 dB

-60 dBmr

CF 2.412 GHz 691 pts Span 12.12 MHz

11B-CDD_Ant2_2412

Ref Level 30.00 dém Offset 12.90 d8 @ RBW 100 kHz

lo Att 30de  SWT 1.1ms @ VBW 300 kHz Mode Sweep
[@ 1Pk View
m1[1] 9.11 dBm)|
2.4129950 GHz
20 dB
10 de;

b P O i A b e Y

-30 dB

-40 dB

-50 dém

-60 dBm

CF 2.412 GHz 691 pts Span 12.06 MHz
)i W e
Date: 16.0CT.2022 19:20:31
Sporton International Inc. (Kunshan) Page Number 1 A2-41 of A99

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZ133G



saroniis. FCC RF Test Report

Report No. : FR291702C

11B-CDD_Antl_2437

Spectrum

(=)

Ref Level 30.00 dém Offset 12.77 d8 @ RBW 100 kHz
o Att 30 dB  SWT 1.1 ms & VBW 300 kHz

Mode Sweep

@ 1Pk View

m1[1]

9.12 dBm
2.4379950 GHz

10 dB

NI
T /"’*/\‘”‘/\NAWJ\ ‘/\ A

' s P AN

CF 2.437 GHz 691 pts
aig

Date: 16.0CT.2022 19:22:31

Span 12.06 MHz
1

11B-CDD_Ant2_2437

Spectrum

Ref Level 30.00 dém

(=)

Offset 12.74 d8 @ RBW 100 kHz
| Att 30 dB  SWT 1ms @ VBW 300 kHz

Mode Sweep
(@ 1Pk View
m1[1] 9.19 dBm
2.4379900 GHz|
20 de
10 dBm

0 dem - WWJM iy Ad\ /\";";J\m-/k e |

@

[

-60 d

CF 2.437 GHz

691 pts

2 ig

JL

Date: 16.0CT.2022 19:23:58

————————
] [ COCRRRE

Span 11.4 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G

Page Number 1 A2-42 of A99



samranas. FCC RF Test Report Report No. : FR291702C

11B-CDD_Antl_2462
Spectrum @

Ref Level 30.00 dém Offset 12.86 d8 @ RBW 100 kHz
o Att 30 dB  SWT 1.1 ms & VBW 300 kHz
@ 1Pk View

Mode Sweep

m1[1] 8.71 dBm)|
2.4614900 GHz
20d

M1
10 dBl
5 A o~ . \
o e S, dangt VMJ\\ /\ R e O

-10 dBm

-20 dBm

-30 dB

691 pts

Span 10.68 MHz
1

11B-CDD_Ant2_2462
Spectrum [%]

Ref Level 30.00 d8m Offset 12.83 d8 @ RBW 100 kHz
| Att 30 dB  SWT 1ms @ VBW 300 kHz
@ 1Pk View

Mode Sweep

m1[1] 9.07 dBm)|
2.4614890 GHz
20 dB

M1
10 dBm

J\,.»J\M,/\M/\* [ AcsNi ] ,v\w\]\\ /ﬂ«»f\ P AL Mot

Wi =

-60 d

CF 2.462 GHz 691 pts Span 11.4 MHz
2 ig

JL J wo

Date: 16.0CT.2022 19:27:21

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G

Page Number : A2-43 of A99



samranas. FCC RF Test Report Report No. : FR291702C

11G-CDD_Antl_2412
Spectrum @

Ref Level 30.00 dém Offset 12.95 d8 @ RBW 100 kHz

o Att 30 dB  SWT 1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
M1[1] 6.69 dBm)|
2.4195110 GHz
20d

10 dB

o i Jj byt p\mf\m/v\wwwmrﬂfwmmk
:20 A;\j] W\\ N\J\/\
aa

-30 dB

691 pts

CF 2.412 GHz
aig

Span 24.48 MHz
1

Date: 16.0CT.2022 19:29:22

11G-CDD_Ant2_2412
Spectrum @

Ref Level 30.00 d8m Offset 12.90 d8 @ RBW 100 kHz

o Att 30dB SWT 1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
m1[1] 6.83 dBm
2.4169950 GHz|
20 dBm
10 dBr :
\
B bl ot A oians | wrestonfinnf Mnm

-\‘:
L=~

-10 dBm

- o

-30 de

h

-60 d

CF 2.412 GHz 691 pts Span 24.48 MHz
2 ig

JL J wo

Date: 16.0CT.2022 19:31:06

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G

Page Number 1 A2-44 of A99



SPORTON LAB.

FCC RF Test Report

Report No. : FR291702C

11G-CDD_Antl_2437

Spectrum

(=)

Ref Level 30.00 dém Offset 12.77 d8 @ RBW 100 kHz

o Att 30 dB  SWT 1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
M1[1] 6.91 dBm)|
2.4444750 GHz
20d
10 det =

0 b w wmﬂ\@MwM Mﬂﬁwvw

-10 dBr -

A
\/Hw

CF 2.437 GHz 691 pts Span 24.48 MHz
.
)y Qs e
Date: 16.0CT.2022 19:33:1(
11G-CDD_Ant2_2437
Spectrum T
Ref Level 30.00 dem Offset 12.74 d& @ RBW 100 kHz
o Att 30dB SWT 1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
m1[1] 6.63 dBm
2.4445110 GHz|
20 dBm
10 dBr
o . pobs sl e b it ihatn Lt dbdvnsand ﬁm
‘ \
-10 dBm N AT

MAW

-60 d

CF 2.437 GHz

2 ig

691 pts

Span 24.48 MHz

JL

Date: 16.0CT.2022 19:34:40

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G

Page Number 1 A2-45 of A99



saroniis. FCC RF Test Report

Report No. : FR291702C

11G-CDD_Antl_2462

Spectrum

(=)

Ref Level 30.00 dém Offset 12.86 d8 @ RBW 100 kHz

o Att 30 dB  SWT 1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
M1[1] 6.74 dBm)|
2.4695110 GHz
20d
10 dB

0 der W\JL AMAMJMMAMH MWA 'Mm ﬂn

-10 dBm N

20 b

N

-30 dB

CF 2.462 GHz 691 pts Span 24.48 MHz
—_ .
Qs e
Date: 16.0CT.2022 19:36:2¢
11G-CDD_Ant2_2462
Spectrum T
Ref Level 30.00 dem Offset 12.83 d& @ RBW 100 kHz
o Att 30dB SWT 1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
m1[1] 7.08 dBm
2.4545070 GHz|
20 dBm
10 dem M

ELE i/

0dBm M‘ﬁwmwwwwfkw l@-J\.nm—N\ﬂ/‘x L/\n.hmIL gl

]

-60 d

CF 2.462 GHz 691 pts

Span 24.54 MHz

2 ig

JL

Date: 16.0CT.2022 19:38:11

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G

Page Number

. A2-46 of A99



SPORTON LAB.

FCC RF Test Report

Report No. : FR291702C

11BE20MIMO_Ant1_2412

Spectrum

Ref Level 30.00 dém

(=)

Offset 12.95 d8 @ RBW 100 kHz

o Att 30 dB  SWT 1.1 ms & VBW 300 kHz

Mode Sweep
@ 1Pk View

m1[1]

6.74 dBm
2.4194970 GHz

10 dB

0 dBm /

-10 dBm

/ 0TV R U P P YO e r»mmmem

-20 dBm

CF 2.412 GHz 691 pts
aig

Date: 16.0CT.2022 19:40:15

Span 28.62 MHz
1

11BE20MIMO_Ant2_2412

Spectrum

(=)
A
Ref Level 30.00 dem Offset 12.90 d& @ RBW 100 kHz
| Att 30 dB  SWT 1.1 ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
m1[1] 6.60 dBm
2.4194750 GHz|
20 dBm
10 dBr s
i b s Attt [yt A A Mﬁmm\

-10 dBm {

-20 dB

W,

i M

-40d

50 d

-60 d

CF 2.412 GHz 691 pts Span 28.38 MHz
— 1
JU J -

Date: 16.0CT.2022 19:41:59

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZ133G

Page Number © A2-47 of A99



SPORTON LAB.

FCC RF Test Report

Report No. : FR291702C

11BE20MIMO_Ant1_2437

o Att
@ 1Pk View

Spectrum

(=)

30 dB  SWT

Ref Level 30.00 dém Offset 12.77 d8 @ RBW 100 kHz

1.1 ms @ VBW 300 kHz Mode Sweep

m1[1]

5.93 dBm
2.4395050 GHz

10 dB

7 ‘w!\w‘«ln?w

CF 2.437 GHz 691 pts Span 28.38 MHz
g
v 4
Date: 16.0CT.2022 19:44:15
11BE20MIMO_Ant2_2437
Spectrum T
Ref Level 30.00 dem Offset 12.74 d& @ RBW 100 kHz
| Att 30 dB  SWT 1.1ms & VBW 300 kHz Mode Sweep
@ 1Pk View
m1[1] 7.27 dBm
2.4444810 GHz|
20 dBm
10 dBr bl
odem b4 U Ak | AWM A e e MMN\NAMN
-10 dBm ( k

CF 2.437 GHz

2 ig

691 pts

JL

Span 28.56 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G

Page Number

. A2-48 of A99



SPORTON LAB.

FCC RF Test Report

Report No. : FR291702C

11BE20MIMO_Ant1_2462

Spectrum

Ref Level 30.00 dém

(=)

o Att 30 dB
@ 1Pk View

Offset 12.86 d8 @ RBW 100 kHz
SWT

1.1 ms @ VBW 300 kHz Mode Sweep

m1[1] 6.00 dBm)|

2.4557590 GHz

10 dB

(E3

0dBm

it s

ul

AR oM

-10 dBm f

-20 dBm

W

CF 2.462 GHz
aig

Date: 16.0CT.2022 19:49:39

691 pts Span 28.56 MHz
1
v 4
Date: 16.0CT.2022 19:47:58
11BE20MIMO_Ant2_2462
Spectrum T
Ref Level 30.00 dBm Offset 12.83 d8 @ RBW 100 kHz
| Att 30 de  SWT 1.1 ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
m1[1] 5.82 dBm
2.4644890 GHZ|
20 dBm
10 dBm -
G jr/'lf\ WA A AL b M, MMWLJ Ay earsafinn p iy \
-10 dBm )‘U r\
Pl W ..
w” ’\
-30de
-40 d
-50 d
-60 d
CF 2.462 GHz 691 pts Span 28.2 MHz
—_—
aig
JL J [ CEREREENC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G

Page Number : A2-49 of A99



saroniis. FCC RF Test Report

Report No. : FR291702C

11BEAOMIMO_Ant1_2422

Spectrum

Ref Level 30.00 dém

(=)

Offset 12.84 d8 @ RBW 100 kHz

| Att 30 dB  SWT 1ms @ VBW 300 kHz Mode Sweep
(@ 1Pk View
Mi[1] 3.22 dBm|
2.4394780 GHZz|
20d
10 dB
mi
0de | Y T I Y W T I P | L I
o oW o

-10 dBm (\w

sl s g g W\Nlr’\uw R=r

-20 dém —

30,00

i,

CF 2.422 GHz
aig

Lok {0 L H I 1 |

691 pts Span 57.24 MHz
1
v 4
Date: 16.0CT.2022 19:52:40
11BE4OMIMO_Ant2_2422
Spectrum T
Ref Level 30.00 dBm Offset 12.79 d8 @ RBW 100 kHz
o Att 30dB SWT 1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
m1[1] 3.85 dBm
2.4170300 GHZ|
20 dBm
10 dem —
i 4o sl

fw T
-10 dBm

(o
(,\,uwu,m Tt

-20 dB

ML}L‘/

-60 d

CF 2.422 GHz

2 ig

691 pts

JL

Date: 16.0CT.2022 19:54:2

Span 57.24 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G

Page Number

: A2-50 of A99



SPORTON LAB.

FCC RF Test Report

Report No. : FR291702C

11BE4AOMIMO_Ant1_2437

Spectrum

Ref Level 30.00 dém

(=)

o Att 30
@ 1Pk View

dB  SWT

Offset 12.77 d8 @ RBW 100 kHz

1ms @ VBW 300 kHz Mode Sweep

m1[1] 3.20 dBm)|

2.4494820 GHz

10 dB

0dBm

A

M1
PO TS O s IR

p. -

-10 dBm

TG 1\

-20 dBm ’J

vﬂm.Ll )

CF 2.437 GHz
aig

691 pts

Span 57.12 MHz
1

Date: 16.0CT.2022 19:59:16

11BE4OMIMO_Ant2_2437

Spectrum

(=)

| Att
@ 1Pk View

30 dB

Ref Level 30.00 d8m Offset 12.74 d8 @ RBW 100 kHz

SWT

1ms @ VBW 300 kHz Mode Sweep

20 dBm

m1[1] 3.48 dBm)|

2.4520250 GHz

10 dBm

0 dBm

g gl o VAR I P Y .ITA

-10 dBm f

-20 dB

oot

-60 d

CF 2.437 GHz

691 pts

2 ig

JL

Date: 16.0CT.2022

Span 57.36 MHz

J [ CEREREENC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G

Page Number : A2-51 of A99



SPORTON LAB.

FCC RF Test Report

Report No. : FR291702C

11BE4AOMIMO_Ant1_2452

Spectrum

Ref Level 30.00 dém

(=)

Offset 12.96 d8 @ RBW 100 kHz

o Att 30 dB  SWT 1ms @ VBW 300 kHz

Mode Sweep
@ 1Pk View

m1[1]

3.30 dBm
2.4444620 GHz

10 dB

0 dBm I Sl iy

-10 dBm

R 1

-20 dBm

\
N‘&.A |
Y]

CF 2.452 GHz 691 pts
aig

Date: 16.

0CT.2022

Span 57.24 MHz
1

11BE4OMIMO_Ant2_2452

Spectrum

(=)

Ref Level 30.00 d8m Offset 12.94 d8 @ RBW 100 kHz

| Att 30 dB  SWT 1ms @ VBW 300 kHz

Mode Sweep
@ 1Pk View

m1[1]
20 dBm

4.36 dBm
2.4469890 GHz

10 dBm

0dBm L Ll bitlecd

.

3

-10 dBm

-20 dB

T
|

s

-60 d

CF 2.452 GHz

691 pts

2 ig

Span 56.76 MHz

JL

Date: 16.0CT.2022

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G

Page Number 1 A2-52 of A99



s ss. FCC RF Test Report Report No. : FR291702C

Band edge measurements

Test Result
RefLevel Result Limit :
TestMode |Antenna| Channel |Freq(MHz) Verdict
[dBm/100KHZ]|[dBm/100KHZz]|[dBm/100KHZz]
Antl Low 2412 9.07 -32.49 <-10.93 PASS
Ant2 Low 2412 9.11 -32.06 <-10.89 PASS
11B-CDD
Antl High 2462 8.71 -43.04 <-11.29 PASS
Ant2 High 2462 9.07 -42.77 <-10.93 PASS
Antl Low 2412 6.69 -24.75 <-13.31 PASS
Ant2 Low 2412 6.83 -25.33 <-13.17 PASS
11G-CDD
Antl High 2462 6.74 -35.36 <-13.26 PASS
Ant2 High 2462 7.08 -34.53 <-12.92 PASS
Antl Low 2412 6.74 -22.86 <-13.26 PASS
Ant2 Low 2412 6.60 -23.47 <-134 PASS
11BE20MIMO
Antl High 2462 6.00 -33.53 <-14 PASS
Ant2 High 2462 5.82 -31.84 <-14.18 PASS
Antl Low 2422 3.22 -26.04 <-16.78 PASS
Ant2 Low 2422 3.85 -25.53 <-16.15 PASS
11BE40OMIMO
Antl High 2452 3.30 -29.29 <-16.7 PASS
Ant2 High 2452 4.36 -29.78 <-15.64 PASS
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Conducted Spurious Emission

Test Result
FreqRange RefLevel Result Limit .
TestMode | Antenna| Freq(MHz) |~y 1™ |14Bm/100KHZ]|[dBM/100KHZ]|[dBm/100KHZ]| Vet
30~1000 9.07 -52.1 <-10.93 PASS
Antl 2412
1000~26500 9.07 -43.4 <-10.93 PASS
30~1000 9.11 -52.25 <-10.89 PASS
Ant2 2412
1000~26500 9.11 -45.55 <-10.89 PASS
30~1000 9.12 -54.56 <-10.88 PASS
Antl 2437
1000~26500 9.12 -45.38 <-10.88 PASS
11B-CDD
30~1000 9.19 -47.03 <-10.81 PASS
Ant2 2437
1000~26500 9.19 -45.49 <-10.81 PASS
30~1000 8.71 -55.13 <-11.29 PASS
Antl 2462
1000~26500 8.71 -45.33 <-11.29 PASS
30~1000 9.07 -54.89 <-10.93 PASS
Ant2 2462
1000~26500 9.07 -45.55 <-10.93 PASS
30~1000 6.69 -54.42 <-13.31 PASS
Antl 2412
1000~26500 6.69 -45.38 <-13.31 PASS
30~1000 6.83 -55.03 <-13.17 PASS
Ant2 2412
1000~26500 6.83 -45.03 <-13.17 PASS
30~1000 6.91 -54.69 <-13.09 PASS
Antl 2437
1000~26500 6.91 -45.89 <-13.09 PASS
11G-CDD
30~1000 6.63 -55.05 <-13.37 PASS
Ant2 2437
1000~26500 6.63 -45.69 <-13.37 PASS
30~1000 6.74 -54.52 <-13.26 PASS
Antl 2462
1000~26500 6.74 -45.31 <-13.26 PASS
30~1000 7.08 -54.16 <-12.92 PASS
Ant2 2462
1000~26500 7.08 -45.73 <-12.92 PASS
30~1000 6.74 -54.14 <-13.26 PASS
Antl 2412
1000~26500 6.74 -45.24 <-13.26 PASS
30~1000 6.60 -54.23 <-13.4 PASS
Ant2 2412
1000~26500 6.60 -45.61 <-13.4 PASS
30~1000 5.93 -54.51 <-14.07 PASS
Antl 2437
1000~26500 5.93 -45.07 <-14.07 PASS
11BE20MIMO
30~1000 7.27 -53.95 <-12.73 PASS
Ant2 2437
1000~26500 7.27 -45.69 <-12.73 PASS
30~1000 6.00 -53.52 <-14 PASS
Antl 2462
1000~26500 6.00 -45.54 <-14 PASS
30~1000 5.82 -55.14 <-14.18 PASS
Ant2 2462
1000~26500 5.82 -45.59 <-14.18 PASS
30~1000 3.22 -55.42 <-16.78 PASS
Antl 2422
1000~26500 3.22 -46.1 <-16.78 PASS
11BE40MIMO 30~1000 3.85 -54.46 <-16.15 PASS
Ant2 2422
1000~26500 3.85 -45.59 <-16.15 PASS
Antl 2437 30~1000 3.20 -54.45 <-16.8 PASS
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1000~26500 3.20 -45.88 <-16.8 PASS
30~1000 3.48 -54.6 <-16.52 PASS
Ant2 2437
1000~26500 3.48 -45.55 <-16.52 PASS
30~1000 3.30 -53.84 <-16.7 PASS
Antl 2452
1000~26500 3.30 -45.55 <-16.7 PASS
30~1000 4.36 -54.48 <-15.64 PASS
Ant2 2452
1000~26500 4.36 -45.96 <-15.64 PASS
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